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Client's Unit
Huhk/ -
Fi T AR X PH I B 28 5
Add./Tel.
Bt SR 45/ Sample Description: 75/ Solid state FE %8/ Sample Quantity: 1
FRR B 49/ Sample Name: 40 #F/Material: Q235B
Sample Description | #ij%/ Size: 8mm 412 /Furnace no.: 1872008007 (%)
%52 /Steel coil,: C860191400 H'E/Else: /
L% 6 BT 73 AR IR I L ETM305D
Microcomputer controlled electronic universal testing machine ETM305D
AL 42 i 9847 AR 73 RE R AL HUT106A
R i T
Microcomputer controlled electro-hydraulic servo universal testing machine HUT106A
Test Equipment
124k ph R 3L PIT452D-3
Pendulum impact testing machine PIT452D-3
B iEJe (% ARL3460/Direct reading spectrometer ARL3460
SR
PR E AW R RER
Test Methods /Test Vide infra
Items/ Test Results
-3 4=k w®HH
2022.06.27 2022.07.04~05
Delivering Date Test Date
L LAk E
Test Place Jiangyin Laboratory
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1548 %)/ Tensile test
K JUBFE/ Test standard: GB/T 228.1-2010
KU S5 3R /Test results:
PSR Ry U5 BB JE SR AE Rpo. Wi fE AR EA) s
Sy ‘ o . &
Tensile Strength Proof Strength Rpo2 Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
HARE R % B /From the
370~500 =235 =26
Tech. req. GB/T700-2006, Q235B
iy
1-1 411 265 35.5
Acceptable
2.7 {50 /Bend test
R JUERAE/ Test standard: GB/T 232-2010
M5 5/ Test results:
TOLERZ b2 AR
. R 5 il F AL - ’
REmS | RIRE _ : Bend enter Distance gR HE
Specimen Size Bend angle
Sp. No. Test type o Diameter ¢) Between the Result Note
mm
(mm) Sticks(mm)
B To R ris
1-2 20*8*200 16 180 35
Cold Bend No defect Qualified
3.0 R%/Impact test
K JUFFA/ Test standard: GB/T 229-2020
Kl 55 5/ Test results:
) : BRI
AREme | RBERT | BRORE R AR R KV, SEHME #VE
Test temperature
Sp. No. (mm) Type c Impact energy (J) AVG Note
<)
ARTR % H /From the
—m— v 20 =27%0.75=20.25 GB/T700-2006,
Tech. req.
Q235B
iy
1-3~5 7.5%10*55 A\ 20 130 118 147 132
Acceptable

25T 453/ End of this page-—
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4.4 53 Fr/Component analysis
R WAFRE/ Test standard: GB/T 4336-2016
45 R/ Test results:

WSS
Sp. No.

C (%) Si (%)

Mn (%)

P (%)

S (%)

#E
Note

BARER
Tech. req.

<0.20 <0.35

<140

<0.045

<0.045

% E /From the
GB/T700-2006,
Q235B

1-6 0.15 0.08

0.20

0.025

0.006

iy
Acceptable
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